Parts Manual for

SNAPPER

MID MOUNT Z-RIDER
ZERO TURNING HYDRO DRIVE
NZM SERIES 0 & 1

MODEL

NZM19480KWV
NZM19481KWV
NZM21520KWV
NZM21521KWV
NZM25611KWV
NZM27611KH

SNAPPER McDonough, GA, 30253 U.S.A.

COPYRIGHT © 2006 Manual No. 7006930
SNAPPER PRODUCTS, INC.

ALL RIGHTS RESERVED. Revision 4, 1/18/2006 TP 400-5017-4-NZ-N






Table Of Contents

PAGE

12
14
16
18
20
24
28
30
32
34
36
38
40
42
44
46
48
50
52
54
56
58
60
62
64
66
68
70
72
74
76
78
80
82
84
86
88

GROUP

CASTER WHEEL ASSEMBLY

DRIVE TIRE & WHEEL ASSEMBLY
FRONT FRAME ASSEMBLY PT.1
FRONT FRAME ASSEMBLY PT.2

REAR FRAME & TANK BRACKETS

FUEL TANK ASSEMBLY

MUFFLER GUARD ASSEMBLY

TWIN STICK CONTROL ASSEMBLY PT.1
TWIN STICK CONTROL ASSEMBLY PT.2
PARKING BRAKE ASSEMBLY

HYDRO PUMP ASSEMBLIES

HYDRO PUMP LINKAGE

HOSE ASSEMBLY (Series 0) PT.1

HOSE ASSEMBLY (Series 0) PT.2

HOSE ASSEMBLY (48" & 52" DECK, SERIES 1) PT.1
HOSE ASSEMBLY (48" & 52" DECK, SERIES 1) PT.2

HOSE ASSEMBLY (61" DECK, SERIES 1) PT.1
HOSE ASSEMBLY (61" DECK, SERIES 1) PT.2
HYDRO RESERVOIR ASSEMBLY

HYDRO IDLER ASSEMBLY

SEAT ASSEMBLY (SERIES 0)

SEAT ASSEMBLY (SERIES 1)

ENGINE SUB-ASSEMBLY

CONTROL PANEL ASSEMBLY

48" CUTTING DECK ASSEMBLY PT.1

48" CUTTING DECK ASSEMBLY PT.2

52" CUTTING DECK ASSEMBLY PT.1

52" CUTTING DECK ASSEMBLY PT.2

61" CUTTING DECK ASSEMBLY PT.1

61" CUTTING DECK ASSEMBLY PT.2

IDLER ASSEMBLIES (58885)

DECK SPINDLE ASSEMBLIES

DECALS

DECALS (continued)

ELECTRICAL COMPONENTS (except wiring) PT.1
ELECTRICAL COMPONENTS (except wiring) PT.2
WIRING HARNESS (Kawasaki engines)
WIRING HARNESS (Kohler Engines)

WIRING SCHEMATIC (Kawasaki engines)
WIRING SCHEMATIC (Kohler Engines)

MID MOUNT Z-RIDER
NZM SERIES 0 & 1 3

Manual No. 7006930
TP 400-5017-4-NZ-N



CASTER WHEEL ASSEMBLY

ASSEMBLY

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 4 NZM SERIES 0 & 1



CASTER WHEEL ASSEMBLY

Iltem Part No

1 7058744
1A 7075398
2 7091773
2A 7092094
3 7091325
4 7035476
4A 7075462
5 7053496
5A 7075461
6 7075335
6A 7075460
7 7074791
7A 7075463
8 7028722
9 7076998
9A 7076998
10 7012234
Footnotes:

Qty

—_ = ) = =S A A O == a D= DN DN

Description

WELDMENT, Caster Yoke

WELDMENT, Caster Yoke, 7-1/4” Wide
SCREW, 1/2-13 x 7” Hex Head Cap, GR5
SCREW, 1/2-13 x 9-1/2” Hex Head Cap, GR5
NUT,1/2-13 Nyloc

SPACER, Bearing, 5.29” Long

SPACER, Bearing, 7.29” Long

ASSY, Tire & Wheel (Incl. items 6 thru 10)
ASSY, Tire & Wheel (Incl. items 6A, 7A, 8, 9A & 10)
WELDMENT, Wheel Hub & Rim
WELDMENT, Wheel Hub & Rim

TIRE, 13 x 5.06 4 Ply Slick

TIRE, 13 x 6.5-6 4 Ply Slick

BEARING, .750 Heim

FITTING, Lube

FITTING, Lube, 1/4-28 Thread

VALVE STEM, Air

Note

used on 61” Deck Model only

used on 61” Deck Model only

used on 61” Deck Model only

used on 61” Deck Model only

used on 61” Deck Model only

used on 61” Deck Model only

Was 12700, used on 61” Deck
Model only

MID MOUNT Z-RIDER
NZM SERIES 0 & 1

Manual No. 7006930
TP 400-5017-4-NZ-N



DRIVE TIRE & WHEEL ASSEMBLY

HYDRO MOTOR
(See Page 10-15)

@ ASSEMBLY

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 6 NZM SERIES 0 & 1



DRIVE TIRE & WHEEL ASSEMBLY

Item Part No Qty

1 7059161
- 7075473

2 7074157
-- 7075478

3 7075336
- 7075474
7012234

7092073 10

4
5

6 7074179
7 7091793
8 7013861
9 7091828

Footnotes:

2
2

Description

ASSEMBLY, Rear Tire & Rim (Incl. ltems 2, 3 & 4)
ASSEMBLY, Rear Tire & Rim (Incl. Items 2, 3 & 4)

TIRE, 23 x 10.5 - 12 NHS 4PR Kenda “Super Turf” 4 Ply
TIRE, 24 x 12.00 - 12 Kenda “Super Turf” 4 Ply

RIM, 12” Diameter x 7.00”

RIM, 12” Diameter x 8.5”

VALVE, Air

NUT, 1/2-20NF Lug

DRUM, BRAKE/WHEEL, HAYES (no lip on back)
PIN, 9/64 x 1-1/2” Cotter

KEY, 3/16 x 7/8" Woodruff

NUT, 3/4-20 Slotted Hex

Note

NOTE: These items are used on
61” deck models only.

NOTE: These items are used on
61” deck models only.

included as part of wheel motor
included as part of wheel motor
included as part of wheel motor

MID MOUNT Z-RIDER
NZM SERIES 0 & 1

Manual No. 7006930
TP 400-5017-4-NZ-N



FRONT FRAME ASSEMBLY PT.1

LIFT HANDLE
ASSEMBLY
{ITEM 26)

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 8 NZM SERIES 0 & 1



FRONT FRAME ASSEMBLY PT.1

Iltem Part No

1 7058032
-- 7044821
2 -

3 7074723
4 7058554
5 7029137
6 7092083
7 7090841
8 7074537
9 7090768
10 7091325
11 7073326
12 7041818
13 7044860
14 7091299
15 7035667
16 7074777
17 7074580
18 7058446
19 7091501
20 7074657
21 7091640
22 7074716
23 7010935
24 7010746
25 7074776
26 -

27 7012313
28 7014669
29 7058901
30 7072450
31 7074531
32 7074532
33 7074533
34 7090209
35 7091597
36 7091575
Footnotes:

Qty

AMNDN = =

NN NN

—_
NN

e e e e T ' N \ & R S N (o I N 0 I\ )

N = DN = =2 a

Description

WELDMENT, Front Frame

WELDMENT, Front Frame

GROUP, Front Wheel (see Caster Wheel Assembly Page)
GREASE SEAL

BEARING, Tapered Roller

SPACER, Jackstaff

CASTLE NUT, 1-1/ UNF, GR B

ROLL PIN, 3/16 x 1-1/2”

CAP, 3-1/2” Fuel

BOLT, 1/2-13 x 1-1/2” Square Neck Carriage GR5
NUT, 1/2-13 Hex Nyloc

BUSHING, Teflon

PAD, Floor Pan

EYEBOLT, 3/8-16 x 3"

NUT, 3/8-16 Hex Nyloc

SPRING, Extension, Lift Assist

SPACER, Lift Adjust (1.08” Long)

SPACER, Lift Adjust (1.43” Long)
WELDMENT, Height Adjust

SCREW, 3/8-16 x 2-1/2” Hex Head Cap, GR5
BRACKET, Deck Lift Detent

BOLT, 3/8-16 x 1” Square Neck Carriage GR5
CLIP, Roll Pin, 1/2”

WASHER, .77 I.D. Flat

RING, 3/4” External Retaining

FLOORPAN

ASSY, Deck Lift Handle (Incl. indented items below)
RING, .375” Diameter External Retaining

LUBE FITTING, 3/16” (or 76998, 1/4-28 Straight Lube Fitting)

WELDMENT, Deck Lift Handle

SPRING, Neutral Return

BRACKET, Handle Support

ROD, Latch

STOP, Latch

SCREW, 5/16-18 x 1” Hex Head Cap, GR2
PIN, 3/32 x 1/2” Cotter

NUT, 5/16-18 Hex Center Lock

Note

used on 61” Deck Model only

comprised of 74706 (tapered
roller brg.) and 74707 (inner
race)

or 76998, 1/4-28 Straight Lube
Fitting

MID MOUNT Z-RIDER

NZM SERIES 0 & 1

Manual No. 7006930
TP 400-5017-4-NZ-N



FRONT FRAME ASSEMBLY PT.1

LIFT HANDLE
ASSEMBLY
{ITEM 26)

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 10 NZM SERIES 0 & 1



FRONT FRAME ASSEMBLY PT.1

Iltem Part No

37 7090122
38 7075330
55 7012117
56 7076986
57 7075027
58 7075028
Footnotes:

Qty

—_ a4 a4 A A

Description

WASHER, 3/8” Flat SAE
COVER, Plastic
BUSHING, 3/8 Plastic
ROLLPIN,1/8 x 7/8”
MAT, Footpan

MAT, Floor Pan

Note

MID MOUNT Z-RIDER

NZM SERIES 0 & 1

11

Manual No. 7006930
TP 400-5017-4-NZ-N



FRONT FRAME ASSEMBLY PT.2

49

48 "
%/ 45 (used on 61" deck)

Ll
“; %\ss

45 {used on

61" deck) 46 /

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 12 NZM SERIES 0 & 1



FRONT FRAME ASSEMBLY PT.2

Iltem Part No

26 -

39 7043803
40 7044858
41 7044870
42 7058148
43 7058181
44 7058182
45 7059173
46 7074579
47 7074698
48 7091544
49 7090543
50 7090848
51 7091516
52 7091587
53 7091894
54 7090188
59 7091303
60 7091298
61 7012802
62 7091803
63 7053562
Footnotes:

Qty

—_ = =2 N = N

= 4 4
o

N = W PO ONPS

Description

ASSY, Deck Lift Handle
BRACKET, Deck Support

SWIVEL, Timing Rod (1/2-13 External Thread)
SHIM PLATE

WELDMENT, Rear Lift

WELDMENT, Front Deck Lift

WELDMENT, Bellcrank Lift

CHAIN, 3 Links

ROD, Timing (1/2-13 Thread)

LINK, Front

NUT, 1/2-13 Hex Flange GR5

SCREW, 1/2-13 x 2” Hex Head Cap, GR5
SET SCREW, 5/16-18 Square Head Cup Point
PIN, 5/32 x 1” Cotter

WASHER, .531 I.D. Flat

NUT, 1/2-13 Hex Center Lock, GR5
WASHER, 5/16” Flat

BOLT, 5/16-18 x 1” Short Neck Carriage, GR5
NUT, 5/16-18 Hex Nyloc

PIN, 1/2 x 1-1/8” Clevis

KEY, 3/16” Square x 1-1/2”

ASSEMBLY, Chain & Eyebolt

Note

qty. 2 on 52” deck; 4 on 61” deck

used on 52” Deck Model only

MID MOUNT Z-RIDER

NZM SERIES 0 & 1

13

Manual No. 7006930
TP 400-5017-4-NZ-N



REAR FRAME & TANK BRACKETS

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 14 NZM SERIES 0 & 1



REAR FRAME & TANK BRACKETS

Item Part No Qty

Description

Note

1A 7059083 1 WELDMENT, Rear Frame used on Series 0

1B 7044846 1 WELDMENT, Rear Frame used on Series 1 except for 617
Model

1C 7044816 1 WELDMENT, Rear Frame used on Series 1, 61” Deck
Models

2 7053476 1 WELDMENT, Left Hand Fuel Tank Bracket also shown on Fuel Tank
Assembly page

3 7053518 1 WELDMENT, Right Hand Fuel Tank Bracket also shown on Fuel Tank
Assembly page

4 7091640 10 BOLT, 3/8-16 x 1” Square Neck Carriage GR5 also shown on Fuel Tank
Assembly page

5 7091299 10 NUT, 3/8-16 Hex Nyloc also shown on Fuel Tank
Assembly page

6 7090122 4 WASHER, 3/8” Flat also shown on Fuel Tank
Assembly page

21 7035638 5 CLIP, Open 3/8” Cushioned

Footnotes:

MID MOUNT Z-RIDER Manual No. 7006930

NZM SERIES 0 & 1

15

TP 400-5017-4-NZ-N



FUEL TANK ASSEMBLY

INCLUDED WITH
ITEM 15

*NOTE: SEE PAGE 30
ITEM 13

-

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 16 NZM SERIES 0 & 1



FUEL TANK ASSEMBLY

Item Part No Qty Description Note
2 7053476 WELDMENT, Left Hand Fuel Tank Bracket

'y

3 7053518 1 WELDMENT, Right Hand Fuel Tank Bracket
4 7091640 10 BOLT, 3/8-16 x 1”7 Square Neck Carriage GR5
5 7091299 4 NUT, 3/8-16 Hex Nyloc
6 7090122 4 WASHER, 3/8” Flat
7 7074566 1 ASSEMBLY, Fuel Tank, Left Hand
8 7074565 1 ASSEMBLY, Fuel Tank, Right Hand
9 7075135 2 CAP, 3-1/2” Fuel
10 7074687 2 BRACKET, Valve Mount
11 7029900 6 CLAMP, 7/16” Fuel Hose
12 7074688 1 HOSE, 1/4” 1.D. x 3'-7.5” Long Fuel (R.H.)
13 7074689 1 HOSE, 1/4” 1.D. x 1'-8” Long Fuel (L.H.)
14 7074690 1 HOSE, 1/4” 1.D. x 1' Long Fuel
15 7044681 1 ASSEMBLY, 3-Way Fuel Valve
16 7092089 6 SCREW, 7/16-14 x 2” Hex Head Cap, GR5
17 7012337 2 GROMMET
18 7049999 2 ASSEMBLY, Fuel Pickup (Incl. 74835 & 75106, one each)
19 7074835 ELBOW, 90 Degree
20 7075106 DIP TUBE
22 7090250 12 WASHER, 1/2” Flat SAE
23 7091917 6 NUT, 7/16-14 Hex Nyloc
Footnotes:
MID MOUNT Z-RIDER Manual No. 7006930

NZM SERIES 0 & 1 17 TP 400-5017-4-NZ-N



MUFFLER GUARD ASSEMBLY

MID MOUNT Z-RIDER

7006930

Manual No.

NZM SERIES 0 & 1

18

TP 400-5017-4-NZ-N



MUFFLER GUARD ASSEMBLY

Item Part No Qty

1 7074691 2
2 7074692 2
3 7074693 1
4 7074785 1
5 7075073 1
6 7091299 17
7 7091640 18
8 7091923 2
9 7091585 3
Footnotes:

Description

UPPER BRACKET, Muffler Guard

MOUNT, Lower Muffler Guard

GUARD, Muffler (Back Plate)

REAR BRACE, Muffler Guard

GUARD, Muffler

NUT, 3/8-16 Nyloc

BOLT, 3/8-16 x 1” Square Neck Carriage GR5
BOLT, 3/8-16 x 3/4” Square Neck Carriage
NUT, 3/8-16 Hex Center Lock

Note

MID MOUNT Z-RIDER
NZM SERIES 0 & 1

19

Manual No. 7006930
TP 400-5017-4-NZ-N



TWIN STICK CONTROL ASSEMBLY PT.1

L=]

i}
i
’

~_
v
: 2

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 20 NZM SERIES 0 & 1



TWIN STICK CONTROL ASSEMBLY PT.1

Item Part No Qty Description Note
1 7074671 1 LIMITER BRACKET, Right Hand Outside
2 7090361 42 SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
3 7074670 2 LIMITER BRACKET, Rear
4 7074669 1 LIMITER BRACKET, Right Hand
5 7059101 2 WELDMENT, Mounting Hub
6 7091305 2 SCREW, 3/8-16 x 2” Hex Head Cap GR5
7 7091299 2 NUT, 3/8-16 Hex Nyloc
8 7079577 2 SCREW, 1/4-20 x 1-1/2” Hex Head Cap GR5
9 7091603 14 NUT, 1/4-20 Hex Nyloc
10 7092018 2 SET SCREW, 5/16-18 Square Head w/Patch
11 7091628 4 WASHER, .64 |.D. x .99 O.D. x .05 Flat
12 7072934 4 BUSHING, Teflon Impregnated
13 7074164 1 BUSHING MOUNT PLATE, Right Hand
14 7073994 2 CROSSROD
15 7074910 2 KEY, 3/16” Square x 7/8” Long
16 7074672 2 BRACKET, Dampener Frame
17 7090188 10 WASHER, 5/16” Flat
18 7059123 2 WELDMENT, Bellcrank, Pump Control
19 7092091 4 GROOVE PIN, 1/4 x 1-1/4” long
20 7075031 2 CYLINDER, Dampener
21 7059171 2 WELDMENT, Bellcrank Dampener Control
22 7074016 1 CHANNEL, Mounting
23 7010739 2 RING, 5/8” External Retaining
24 7073061 2 MOUNTING PLATE, Left Hand Bearing
25 7027230 4 SCREW, 1/4-20 x 1” Hex Head Cap GR5
26 7091294 12 WASHER, .28 I.D. x .63 O.D. x .06 Thick Flat
27 7074186 2 MOUNTING ARM
28 7059117 1 WELDMENT, R.H. Adjustable Handlebar Attachment
29 7090669 4 SCREW, 5/16-18 x 1-3/4” Hex Head Cap, GR5
30 7091298 4 NUT, 5/16-18 Hex Nyloc
31 7091813 4 SCREW, 1/4-20 x 1-3/4” Hex Head Cap, GR5
32 7074661 2 HANDLEBAR one per side
33 7072212 2 GRIP, Twin Stick one per side
34 7075026 2 SPACER
35 7074964 1 BRACKET, Speed Control
36 7090848 1 SET SCREW, 5/16-18 x 1/2” Square Head Cup Point w/patch
37 7092010 1 SCREW, 1/4-20 Shoulder Socket Head
Footnotes:
MID MOUNT Z-RIDER Manual No. 7006930

NZM SERIES 0 & 1 21 TP 400-5017-4-NZ-N



TWIN STICK CONTROL ASSEMBLY PT.1

L=]

i}
i
’

~_
v
: 2

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 22 NZM SERIES 0 & 1



TWIN STICK CONTROL ASSEMBLY PT.1

Iltem Part No

38 7075029
39 7091841
40 7091814
41 7090372
Footnotes:

Qty

N = =

Description

SPACER, .498 O.D. x 1.010” long

SCREW, 5/16-18 x 1” Hex Washer Self-Tap
SCREW, 1/4-20 x 1-1/4” Hex Head Cap
NUT, 1/4-20 Hex Center Lock

Note

MID MOUNT Z-RIDER

NZM SERIES 0 & 1

23

Manual No. 7006930
TP 400-5017-4-NZ-N



TWIN STICK CONTROL ASSEMBLY PT.2

LEFT HAND
SIDE

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 24 NZM SERIES 0 & 1



TWIN STICK CONTROL ASSEMBLY PT.2

Item Part No Qty Description Note
1 7074671 1 LIMITER BRACKET, Right Hand Outside not shown, see previous page
2 7090361 42 SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
3 7074670 2 LIMITER BRACKET, Rear
4 7075026 1 SPACER
5 7059101 2 WELDMENT, Mounting Hub
6 7091305 2 SCREW, 3/8-16 x 2” Hex Head Cap GR5
7 7091299 2 NUT, 3/8-16 Hex Nyloc
8 7079577 2 SCREW, 1/4-20 x 1-1/2” Hex Head Cap GR5
9 7091603 14 NUT, 1/4-20 Hex Nyloc
10 7092018 2 SET SCREW, 5/16-18 Square Head w/Patch
11 7091628 4 WASHER, .64 |.D. x .99 O.D. x .05 Flat
12 7072934 4 BUSHING, Teflon Impregnated
13 7074964 1 BRACKET, Speed Control
14 7073994 2 CROSSROD
15 7074910 2 KEY, 3/16” Square x 7/8” Long
16 7074672 2 BRACKET, Dampener Frame
17 7090188 10 WASHER, 5/16” Flat
18 7059123 2 WELDMENT, Bellcrank, Pump Control
19 7092091 4 GROOVE PIN, 1/4 x 1-1/4” long
20 7075031 2 CYLINDER, Dampener
21 7059171 2 WELDMENT, Bellcrank Dampener Control
22 7074016 1 CHANNEL, Mounting
23 7010739 2 RING, 5/8” External Retaining
24 7073061 2 MOUNTING PLATE, Left Hand Bearing
25 7027230 4 SCREW, 1/4-20 x 1” Hex Head Cap GR5
26 7091294 12 WASHER, .28 I.D. x .63 O.D. x .06 Thick Flat
27 7074186 2 MOUNTING ARM
28 7044814 1 WELDMENT, L.H. Adjustable Handlebar Attachment
29 7090669 4 SCREW, 5/16-18 x 1-3/4” Hex Head Cap, GR5
30 7091298 4 NUT, 5/16-18 Hex Nyloc
31 7091813 4 SCREW, 1/4-20 x 1-3/4” Hex Head Cap, GR5
32 7074661 2 HANDLEBAR one per side
33 7072212 2 GRIP, Twin Stick one per side
34 7074808 1 LIMITER BRACKET, Left Hand Outside
35 7074668 1 LIMITER BRACKET, Left Hand
36 7074017 1 BUSHING MOUNTING PLATE, Left Hand
37 7090848 1 SET SCREW, 5/16-18 x 1/2” Square Head Cup Point w/patch
Footnotes:
MID MOUNT Z-RIDER Manual No. 7006930

NZM SERIES 0 & 1 25 TP 400-5017-4-NZ-N



TWIN STICK CONTROL ASSEMBLY PT.2

LEFT HAND
SIDE

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 26 NZM SERIES 0 & 1



TWIN STICK CONTROL ASSEMBLY PT.2

Iltem Part No

38 7092010
39 7075029
40 7091841
41 7091814
42 7090372
Footnotes:

Qty

N = a2 a a

Description

SCREW, 1/4-20 Shoulder Socket Head
SPACER, .498 O.D. x 1.010” long

SCREW, 5/16-18 x 1” Hex Washer Self-Tap
SCREW, 1/4-20 x 1-1/4” Hex Head Cap
NUT, 1/4-20 Hex Center Lock

Note

MID MOUNT Z-RIDER

NZM SERIES 0 & 1

27

Manual No. 7006930
TP 400-5017-4-NZ-N



PARKING BRAKE ASSEMBLY

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 28 NZM SERIES 0 & 1



PARKING BRAKE ASSEMBLY

Iltem Part No

1 7010739
2 7092091
3 7091593
4 7024586
5 7046451
6 7046782
7 7059084
8 7059085
9 7059086
10 7059087
11 7059176
12 7059181
13 7072934
14 7073989
15 7073990
16 7074196
17 7090122
18 7090482
19 7091298
20 7091508
21 7091628
Footnotes:

Qty

N DN 0 = W

0O OO0 AN -=-MNMNNOOG -~ = NN = =

Description

RING, 5/8” External Retaining
GROOVE PIN, 1/4 x 1-1/4”
PIN, 3/8” Self Locking Cotter
SWIVEL, Brake Link-PM
SWIVEL, Adjustable

SPRING, Rectangular Wire Die, Blue

WELDMENT, Brake Rod Crossrod

WELDMENT, Park Brake Handle

WELDMENT, Brake Linkage Pivot

WELDMENT, Brake Linkage Bellcrank

PACKAGE, Left Hand Disc Brake

PACKAGE, Right Hand Disc Brake

BUSHING, Teflon Impregnated

LINKAGE, Park Brake, Front (3/8-24 thread)
LINKAGE, Park Brake, Rear (3/8-24 thread)

GRIP, Parking Brake
WASHER, 3/8” Flat
NUT, 3/8-24 Hex Jam
NUT, 5/16-18 Hex Nyloc

BOLT, 5/16-18 x 3/4” Short Neck Carriage GR5

WASHER, .64 1.D. Flat

Note

or 35915, SPRING, Neutral
Return Adjust

MID MOUNT Z-RIDER

NZM SERIES 0 & 1

29

Manual No. 7006930
TP 400-5017-4-NZ-N



HYDRO PUMP ASSEMBLIES

LEFT HAND PUMP RIGHT HAND PUMP

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 30 NZM SERIES 0 & 1



HYDRO PUMP ASSEMBLIES

Item Part No Qty

1 7075709
-- 7075709
2 7075710
-- 7075710
7 7059089
-- 7075624
8 7027199
9 7091829
10 7091627
11 7027223
12 7091835
13 7074738
14 7074968
15 7027181
16 7013847
17 7090122
18 7091299
Footnotes:

1
1
1

[ACTRN \C RN \C T \C R SN \C T \O I V]

A A DA BADND

Description

PUMP, Hydro-Gear (BDP-10A-314) Left Hand
PUMP, Hydro-Gear (BDP-10A-331) Left Hand
PUMP, Hydro-Gear (BDP-10A-424) Right Hand
PUMP, Hydro-Gear (BDP-10A-454) Right Hand
PULLEY, Hydro Drive Pump

PULLEY, Hydro Drive Pump

KEY, M5 x M20

SCREW, 1/4-20 x 1/2” Square Head Set w/Patch Lock
WASHER, .281 x 1.00 x .125 Flat

WASHER, 1/4” Split Lock

SCREW, M6 1.0 x 12mm Hex Head Cap

HUB KIT for BDP-10A Pump w/Thru Shaft (Incl. indented items
below)

HUB, Fan Mount

WASHER, Belleville, Fan Mount

NUT, Hex Nyloc

FAN, 7” Nylon, Counter-Clockwise

BOLT, 3/8-16 x 1-1/4” Short Neck Carriage GR5
RETAINER, 3/8” Bolt

WASHER, 3/8” Flat

NUT, 3/8-16 Hex Nyloc

Note

Was 74736 (used on Series 0)
used on Series 1
Was 74737 (used on Series 0)
used on Series 1
used on Series 0
used on Series 1

or 76979 (3/8-16 Hex Nyloc Nut)

MID MOUNT Z-RIDER
NZM SERIES 0 & 1

31

Manual No. 7006930
TP 400-5017-4-NZ-N



HYDRO PUMP LINKAGE

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 32 NZM SERIES 0 & 1



HYDRO PUMP LINKAGE

Iltem Part No

3 -
4 7073995
5 7091297
6 7027139
19 7091527
20 7090188
21 7091298
Footnotes:

Qty

A MNDDND =N

—
Al

Description

ASSY, Pump Control Linkage (Incl. indented items below)
LINKAGE ROD, Pump Control (5/16-24 thread- both ends)
NUT, 5/16-24 Hex GR5 (2 per assembly)

LINKAGE (2 per assembly)

SCREW, 5/16-18 x 1-1/4” Hex Head Cap GR5

WASHER, 5/16” Flat

NUT, 5/16-18-3B Hex Nyloc

Note

MID MOUNT Z-RIDER

NZM SERIES 0 & 1

33

Manual No. 7006930
TP 400-5017-4-NZ-N



HOSE ASSEMBLY (Series 0) PT.1

L. H. PUMP 23

P d

NOTE: SNAPPER assembly number
59112 is composed of items
1, 2 and 3 shown on this

page.

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 34 NZM SERIES 0 & 1



HOSE ASSEMBLY (Series 0) PT.1

Item Part No Qty Description Note
1 7059112 2 MOUNT, Oil Filter Includes Filter Item #3
2 7027200 2 FITTING, Straight 1-12 UNF Thread
3 7027164 2 FILTER, Oil Nelson P/N 85437-D
4 7090815 2 SCREW, 3/8-16 x 3/4” Hex Washer Self-Tap
5 7074161 2 MOTOR, Hydraulic (Includes 13861, #11 Woodruff

Key; & 92093, Patched Hex Nut)

6 7092087 8 BOLT, 1/2-13 x 6” Hex Head Cap GR5
7 7091322 8 WASHER, 1/2” Split Lock
8 7091316 8 NUT, 1/2-13 Hex GR B
9 7073996 2 PLATE, Mounting
10 7090768 6 BOLT, 1/2-13 x 1-1/2” Square Neck Carriage GR5
11 7091325 6 NUT, 1/2-13 Hex Nyloc
12 7059091 1 WELDMENT, Rear Crossbrace
13 7075058 2 CONNECTOR, Straight Hydraulic (Parker # 8-10 F50LO-S)
14 7075059 2 CONNECTOR, 90 Degree Hydraulic (Parker # 8-10 C50LO-S)
15 7075049 2 HOSE, 13-3/4” Hydraulic (Parker # F436BKJCJC080808-13-75)
16 7075050 1 HOSE, 19-1/2” Hydraulic (Parker # F436BKJCJ5080808-19.5)
17 7075051 1 HOSE, 17-1/2” Hydraulic (Parker # F436BKJCJ5080808-17.5)
21 7075054 2 HOSE, 6-1/2” (Parker # R836BKJINR080008-6.5
22 7075056 2 CONNECTOR, 90 Degree Hydraulic (Parker # 8-6 C50LO-S
23 7075057 2 CONNECTOR, Straight Hydraulic (Parker # 8-6 F5OLO-S)
24 7075055 4 CONNECTOR, 45 Degree Hydraulic (Parker # V50LO-S)
25 7090793 6 SCREW, 5/16-18 x 3/4” Hex Washer Self-Tap
Footnotes:
MID MOUNT Z-RIDER Manual No. 7006930

NZM SERIES 0 & 1 35 TP 400-5017-4-NZ-N



HOSE ASSEMBLY (Series 0) PT.2

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 36 NZM SERIES 0 & 1



HOSE ASSEMBLY (Series 0) PT.2

Item Part No Qty

1 7075445
18 7075060
19 7075052
20 7075053

Footnotes:

\V]

Description

MOUNT, Oil Filter

CONNECTOR, 90 Degree Hydraulic (Parker # 8 C50LO-S)
HOSE, 18-1/2” (Parker R836BKJCJ9090808-18.5)

HOSE, 12-1/4” (Parker # R836BKJ9NR080008-12.5)

Note

also shown in previous group

MID MOUNT Z-RIDER
NZM SERIES 0 & 1

37

Manual No. 7006930
TP 400-5017-4-NZ-N



HOSE ASSEMBLY (48" & 52" DECK, SERIES 1) PT.1

L. H. PUMP 23

g
> X
HAND I /
& . T
\v\

® &
Q
& &

NOTE: SNAPPER assembly number
5-9112 is composed of items
1, 2 and 3 shown on this

page.

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 38 NZM SERIES 0 & 1



HOSE ASSEMBLY (48" & 52" DECK, SERIES 1) PT.1

Item Part No Qty Description Note
1 7059112 2 MOUNT, Oil Filter Includes Filter Item #3
2 7027200 2 FITTING, Straight 1-12 UNF Thread
3 7027164 2 FILTER, Oil Nelson P/N 85437-D
4 7090815 2 SCREW, 3/8-16 x 3/4” Hex Washer Self-Tap
5A 7075637 1 MOTOR, Hydraulic, Left Hand Includes Castle Nut & #502
Woodruff Key, 5/16 x 1”7
5B 7075638 1 MOTOR, Hydraulic, Right Hand Includes Castle Nut & #502
Woodruff Key, 5/16 x 1”7
6 7092087 8 BOLT, 1/2-13 x 6” Hex Head Cap GR5
7 7091322 8 WASHER, 1/2” Split Lock
8 7091316 8 NUT, 1/2-13 Hex GR B
9 7073996 2 PLATE, Mounting
10 7090768 6 BOLT, 1/2-13 x 1-1/2” Square Neck Carriage GR5
11 7091325 6 NUT, 1/2-13 Hex Nyloc
12 7059091 1 WELDMENT, Rear Crossbrace
13 7075058 2 CONNECTOR, Straight Hydraulic (Parker # 8-10 F50LO-S)
14 7075059 2 CONNECTOR, 90 Degree Hydraulic (Parker # 8-10 C50LO-S)
15 7075049 2 HOSE, 13-3/4” Hydraulic (Parker # F436BKJCJC080808-13-75)
16 7091793 2 PIN, 9/64 x 1-1/2” Cotter
17 7075051 2 HOSE, 17-1/2” Hydraulic (Parker # F436BKJCJ5080808-17.5)
21 7075054 2 HOSE, 6-1/2” (Parker # R836BKJ9NR080008-6.5
22 7075056 2 CONNECTOR, 90 Degree Hydraulic (Parker # 8-6 C50LO-S
23 7075057 2 CONNECTOR, Straight Hydraulic (Parker # 8-6 F5OLO-S)
24 7075055 4 CONNECTOR, 45 Degree Hydraulic (Parker # V50LO-S)
25 7090793 6 SCREW, 5/16-18 x 3/4” Hex Washer Self-Tap
Footnotes:

MID MOUNT Z-RIDER
NZM SERIES 0 & 1 39

Manual No. 7006930
TP 400-5017-4-NZ-N



HOSE ASSEMBLY (48" & 52" DECK, SERIES 1) PT.2

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 40 NZM SERIES 0 & 1



HOSE ASSEMBLY (48" & 52" DECK, SERIES 1) PT.2

Item Part No Qty

1 7075445
18 7075060
19 7075052
20 7075053

Footnotes:

\V]

Description

MOUNT, Oil Filter

CONNECTOR, 90 Degree Hydraulic (Parker # 8 C50LO-S)
HOSE, 18-1/2” (Parker R836BKJCJ9090808-18.5)

HOSE, 12-1/4” (Parker # R836BKJ9NR080008-12.5)

Note

also shown in previous group

MID MOUNT Z-RIDER
NZM SERIES 0 & 1

41

Manual No. 7006930
TP 400-5017-4-NZ-N



HOSE ASSEMBLY (61" DECK, SERIES 1) PT.1

L. H. PUMP 23

P

NOTE: SNAPPER assembly number || & o .-
5-9112 is composed of items
1, 2 and 3 shown on this

page.

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 42 NZM SERIES 0 & 1



HOSE ASSEMBLY (61" DECK, SERIES 1) PT.1

Item Part No Qty

1 7059112
2 7027200
3 7027164
4 7090815
5A 7075637
5B 7075638
6 7092087
7 7091322
8 7091316
9 7075443
10 7090768
11 7091325
12 7059091
13 7075058
14 7029355
15 7075470
16 7075050
17 7075051
21 7075054
22 7075056
23 7075057
24 7075055
25 7090793
26 7091793
Footnotes:

= NN NN

N O PRAMNDODNODNNODNDN=2NDNPRAND-LOOOOON OO DM

Description Note

MOUNT, Oil Filter Includes Filter Item #3

FITTING, Straight 1-12 UNF Thread

FILTER, Oil Nelson P/N 85437-D

SCREW, 3/8-16 x 3/4” Hex Washer Self-Tap

MOTOR, Hydraulic, Left Hand Includes Castle Nut & #502
Woodruff Key, 5/16 x 1”7

MOTOR, Hydraulic, Right Hand Includes Castle Nut & #502

Woodruff Key, 5/16 x 1”7
BOLT, 1/2-13 x 6” Hex Head Cap GR5
WASHER, 1/2” Split Lock
NUT, 1/2-13 Hex GR B
PLATE, Mounting
BOLT, 1/2-13 x 1-1/2” Square Neck Carriage GR5
NUT, 1/2-13 Hex Nyloc
WELDMENT, Rear Crossbrace
CONNECTOR, Straight Hydraulic (Parker # 8-10 F50LO-S)
BOLT, 1/2-13 x 3-3/4” Hex Head Cap
HOSE, 15-1/2” Hydraulic (Parker # F436JCJ9080808-15.50)
HOSE, 19-1/2” (Parker # F436BKJCJ5080808-19.5)
HOSE, 17-1/2” Hydraulic (Parker # F436BKJCJ5080808-17.5)
HOSE, 6-1/2” (Parker # R836BKJ9NR080008-6.5
CONNECTOR, 90 Degree Hydraulic (Parker # 8-6 C50LO-S
CONNECTOR, Straight Hydraulic (Parker # 8-6 F5OLO-S)
CONNECTOR, 45 Degree Hydraulic (Parker # V50LO-S)
SCREW, 5/16-18 x 3/4” Hex Washer Self-Tap
PIN, 9/64 x 1-1/2” Cotter

MID MOUNT Z-RIDER
NZM SERIES 0 & 1

Manual No. 7006930
43 TP 400-5017-4-NZ-N



HOSE ASSEMBLY (61" DECK, SERIES 1) PT.2

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 44 NZM SERIES 0 & 1



HOSE ASSEMBLY (61" DECK, SERIES 1) PT.2

Item Part No Qty

1 7075445
18 7075060
19 7075052
20 7075053

Footnotes:

\V]

Description

MOUNT, Oil Filter

CONNECTOR, 90 Degree Hydraulic (Parker # 8 C50LO-S)
HOSE, 18-1/2” (Parker R836BKJCJ9090808-18.5)

HOSE, 12-1/4” (Parker # R836BKJ9NR080008-12.5)

Note

also shown in previous group

MID MOUNT Z-RIDER
NZM SERIES 0 & 1

45

Manual No. 7006930
TP 400-5017-4-NZ-N



HYDRO RESERVOIR ASSEMBLY

8 sv_
¥ 2 LEFT
! (Q‘ﬁa? / HAND
S T TANK
ASSEMBLY
8
10
/3
4
ASSEMBLY
HAND
TANK
Manual No. 7006930 MID MOUNT Z-RIDER

TP 400-5017-4-NZ-N 46 NZM SERIES 0 & 1



HYDRO RESERVOIR ASSEMBLY

Iltem Part No

1

20 © 0N A W®N

7059088

7075289
7075687
7073238
7073999
7074001
7027230
7091294
7090361
7091603
7012080

Footnotes:

Qty

W = =2 NN =

-
[e)]

o 00 b

Description

ASSY, Hydraulic Tank (Incl. tank, p/n 74002 and indented items

below)

CAP, Vented (Kelck p/n H4550D)
GROMMET (was 12337)
FITTING, #8 Elbox

BRACKET, R.H. Hydro Tank Mount
BRACKET, L.H. Hydro Tank Mount

SCREW, 1/4-20 x 1” Hex Head Cap GRS (or 27230)

WASHER, 1/4” Flat

SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap

NUT, 1/4-20 Hex Nyloc
CABLE TIE, 7” Long (not shown)

Note

Was 90548

MID MOUNT Z-RIDER

NZM SERIES 0 & 1

47

Manual No. 7006930
TP 400-5017-4-NZ-N



HYDRO IDLER ASSEMBLY

REAR FRAME
WELDMENT

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 48 NZM SERIES 0 & 1



HYDRO IDLER ASSEMBLY

Iltem Part No

1 7014669
2 7014409
3 7035816
4 7018574
5 7059094
6 7073992
7 7075109
-- 7075109
8 7091585
9 7091497
10 7091518
11 7091598
12 7091804
13 7091619
14 7075078
15 7028728
16 7028620
17 7091511
18 7091503
19 7090122
20 7091298
21 7091553
Footnotes:

Qty

e T T N S e e e S N T S S A I A T S S N ST SR S L& BT Y

Description

FITTING, 3/16” Straight Lube

BUSHING, 9/16” I.D.

PIN, Idler Arm (3/8-24 Thread)

PULLEY, Flat Idler 4.12” (Backside Idler)
WELDMENT, Idler Arm

SPRING, Extension

BELT, Hydro Drive (HA Section, 47.5 Effective Length)
BELT, Hydro Drive (5L Section, 47.5 Effective Length)
NUT, 3/8-16 Hex Center Lock

SCREW, 3/8-16 x 1-1/2 Hex Head Cap GR5
NUT, 3/8-24 Hex Nyloc

PIN, 1/8 x 3/4” Cotter

WASHER, 9/16” Flat

NUT, 3/8-16 Hex Flange Lock

SWIVEL, Adjustable

ADJUSTER, Chain (5/16-18 Thread)
SPACER, .340 I.D. x .63 O.D. x .310 Thick
NUT, 5/16-18 Hex, GR5 or B

HAIR PIN, 3/32 x 1-1/2”

WASHER, 3/8” Flat SAE

NUT, 5/16-18 Hex Nyloc

SCREW, 3/8-16 x 1-3/4” Hex Head Cap GR5

Note

used on Series 0
Was 75626 (used on Series 1)

MID MOUNT Z-RIDER

NZM SERIES 0 & 1

49

Manual No. 7006930
TP 400-5017-4-NZ-N



SEAT ASSEMBLY (SERIES 0)

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 50 NZM SERIES 0 & 1



SEAT ASSEMBLY (SERIES 0)

Item Part No Qty Description Note
- 7074771 1 SEAT ASSY (Milsco p/n S673074AB; order parts from 414-410- (Incl. angle brackets, seat pan,
3942) cushions, flip-up armrests,

adjusters w/lock & seat switch)

1 7074218 2 SPRING, Compression- Seat Support
2 7074328 2 COVER, Seat Support Spring
3 7090122 2 WASHER, 3/8” Flat
4 7091299 6 NUT, 3/8-16 Nyloc
5 7074674 1 SEAT PAN
6 7074673 1 CROSSMEMBER, Seat
7 7074675 1 PIVOT BRACKET, Seat Hinge
8 7015761 2 SHOULDER BOLT, 5/16-18
9 7090951 2 NUT, 5/16-18 Large Flange Hex Center Lock
10 7091640 6 BOLT, 3/8-16 x 1” Square Neck Carriage GR5
11 7074740 1 GUARD, Fan
12 7023341 2 KNOB, 1/4-20 x 3/4” Thread
13 7091909 2 WELL-NUT, 1/4-20 x 53/64”
14 7090361 6 SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
15 7035638 1 CLIP, Open J 3/8 Cushioned
16 7075304 1 LATCH, Seat
17 7090188 4 WASHER, 5/16” Flat
18 7091298 5 NUT, 5/16-18 Hex Nyloc
19 7026292 1 SPRING, Extension
20 7091541 1 SCREW, 5/16-18 x 3/4” Hex Washer self-Tap
21 7028620 1 SPACER, .340 I.D.x .63 O.D. x .310 Thick
22 7091530 1 BOLT, 1/4-20 x 3/4” Short Neck Carriage, GR5
23 7012485 1 RETAINER, 1/4” Bolt
24 7091584 1 NUT, 1/4-20 Hex Flange Lock
Footnotes:
MID MOUNT Z-RIDER Manual No. 7006930

NZM SERIES 0 & 1 51 TP 400-5017-4-NZ-N



SEAT ASSEMBLY (SERIES 1)

TO FRONT

TO FRONT

" DO NOT OVERFILL GIL

RESERVOQIRS!

. TAAINTAIN QWL
% LEVEL AT 1.5
fi  FROM THE TOP
[ OF THE TANK

FILLER NECK.

co0scssoccon

y I

Manual No. 7006930

TP 400-5017-4-NZ-N

52

MID MOUNT Z-RIDER
NZM SERIES 0 & 1



SEAT ASSEMBLY (SERIES 1)

Item Part No Qty

- 7075417
- 7029338
1 7074218
2 7091541
3 7090122
4 7091299
5 7075419
6 7074673
7 7058546
8 7015761
9 7090951
10 7091640
11 7074740
12 7023341
13 7091909
14 7090361
15 7035638
16 7075616
17 7090188
18 7091298
19 7026292
20 7027174
21 7028620
22 7022793
23 7022794
24 7036492
- 7071767
25 7033362
26 7023354
27 7073596
28 7075433
29 7026249
Footnotes:

1

N = =4 =2 =2 DD MNDODMNOMN=2LNN=22 N =L =2 OO0 =2 NN =22 =2 00w =2 DN

Description

SEAT ASSY(Ferris p/n 177516 order parts from Seats, Inc. 1-
800-767-3287)

SEAT ASSY (Seats Inc. p/n 179035VD310 Silver/Black (not
shown)

SPRING, Compression- Seat Support
SCREW, 5/16-18 x 3/4” Hex Washer Self-Tap
WASHER, 3/8” Flat

NUT, 3/8-16 Nyloc

SEAT PAN

CROSSMEMBER, Seat

WELDMENT, Hinge Bracket

SHOULDER BOLT, 5/16-18

NUT, 5/16-18 Large Flange Hex Center Lock
BOLT, 3/8-16 x 1” Square Neck Carriage GR5
GUARD, Fan

KNOB, 1/4-20 x 3/4” Thread

WELL-NUT, 1/4-20 x 53/64”

SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
CLIP, Open J 3/8 Cushioned

LATCH, Seat

WASHER, 5/16” Flat

NUT, 5/16-18 Hex Nyloc

SPRING, Extension

SCREW, 5/16-18 x 2” Hex Head Cap GR5
SPACER, .340 1.D.x .63 O.D. x .310 Thick
BUSHING, Seat

SPACER

SPRING, Compression

SPRING, Compression

HOLDER, Seat Switch

SWITCH, Seat, NC

DECAL, Warning

DECAL, Qil Reservoir Overfill Warning
SPACER, Washer (not shown)

Note

(Incl. angle brackets, seat pan,
cushions, flip-up armrests,
adjusters w/lock & seat switch)

used on NZM27611KH only

Was 90368

used on NZM27611KH only

used on NZM27611KH only

MID MOUNT Z-RIDER
NZM SERIES 0 & 1

53

Manual No. 7006930
TP 400-5017-4-NZ-N



ENGINE SUB-ASSEMBLY

NOTE: CANISTER AIR
CLEANER NOT
SHOWN

6o

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 54 NZM SERIES 0 & 1



ENGINE SUB-ASSEMBLY

Item Part No Qty Description

ENGINE, 19 HP Kawasaki (Model FH601V-BS20)
ENGINE, 21 HP Kawasaki (Model FH641V-BS01 or AS17)
ENGINE, 25 HP Kawasaki (Model FH721V-AS29)
ENGINE, 27 HP Kohler (Model CV740S)

e © 1 I ) T S A S S Y

2 7091540 SCREW, 5/16-18 x 1-1/2” Hex Head Cap GR5
3 7013847 RETAINER, 3/8” Bolt

4 7091706 NUT, 5/16-18 Hex Top Lock GR B

5 7027972 ASSEMBLY, QOil Valve

6 7012757 KEY, 1/4” Square x 1-1/4” Long

7 7059099 PULLEY, Engine, Hydro Drive

-- 7075625 1 PULLEY, Engine, Hydro Drive

8 7075672 1 CLUTCH, Electric (Ogura Model #GT2-RMO01)
-- 7075672 1 CLUTCH, Electric (Ogura Model #GT2.5-RM01)
9 7034448 1 WASHER, Rectangular Steel

10 7029704 1 BUMPER, Electric Clutch

11 7091527 1 SCREW, 5/16-18 x 1-1/4” Hex Head Cap GR5
12 7075082 1 WASHER, .468 x 1.85 x .25 Flat

13 7091301 1 WASHER, 7/16” Split Lock

14 7027266 1 SCREW, 7/16-20 x 3” Hex Head Cap GR5 (w/Nyloc Patch)
15 7034829 1 BRACKET, Clutch

16 7091640 2 BOLT, 3/8-16 x 1” Square Neck Carriage GR5
17 7091299 2 NUT, 3/8-16 Hex Nyloc

18 7017033 1 KEY, 1/4” Square x 2-1/4” Long

19 7011791 4 RETAINER, 5/16” Bolt

20 7075084 1 SPACER, Ogura Clutch

21 7090188 4 WASHER, 5/16” Flat

22 7075734 1 OUTLET, Muffler

23 7091581 4 SCREW, #8-18 x 1/2” Hex Washer Self-Tap
24 7092044 2 NUT, M8 x 1.25 Hex

25 7091315 2 WASHER, 5/16” Split Lock

Footnotes:

Note** Purchase engine components directly from engine manufacturer dealer.

Note

used on Series 0 &
NzM27611KH

used on Series 1, 19 & 21 HP
Models

Was 75081

used on Series 1, 61” Deck
Models

used on NZM27611KH only
used on NZM27611KH only

used on NZM27611KH only (not
shown)

used on NZM27611KH only (not
shown)

MID MOUNT Z-RIDER
NZM SERIES 0 & 1 55

Manual No. 7006930
TP 400-5017-4-NZ-N



CONTROL PANEL ASSEMBLY

/

ROLL PIN

CLIP CONNECTS
HERE (see page 18,
ltem 22)

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 56 NZM SERIES 0 & 1



CONTROL PANEL ASSEMBLY

Item Part No Qty

Description

Note

1 7074676 1 CONTROL PANEL

2 7074801 2 CONTROL LEVER, Throttle/Choke

3 7074804 1 CONTROL CABLE, Throttle

4 7075086 1 STRAP, Tether

5 7075046 1 CONTROL CABLE, Choke

6 7090361 9 SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap

7 7091240 2 SCREW, #10-32 x 5/8” Hex Washer Self-Tap Note: These items are also
shown on the Electrical
Components page.

8 7090376 2 NUT, #10-32 Nyloc Note: These items are also
shown on the Electrical
Components page.

9 7075132 1 SWITCH, PTO, Yellow Note: These items are also
shown on the Electrical
Components page.

10 7072684 1 SWITCH, Ignition Note: These items are also
shown on the Electrical
Components page.

11 7074796 1 HOUR METER w/Flash Alerts Note: These items are also
shown on the Electrical
Components page.

Footnotes:

MID MOUNT Z-RIDER Manual No. 7006930

NZM SERIES 0 & 1 57 TP 400-5017-4-NZ-N



48" CUTTING DECK ASSEMBLY PT.1

*NOTE: These fasteners are
located inside the deck.

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 58 NZM SERIES 0 & 1



48" CUTTING DECK ASSEMBLY PT.1

Item Part No Qty

1 7059475 1
2 7091305 2
3 7027327 2
4 7091304 2
5 7091299 12
6 7073142 6
7 7027344 4
8 7029264 2
9 7091640 8
10 7091316 8
11 7090543 2
12 7029355 2
13 7091922 4
14 - 2
15 7059108 1
16 7029263 2
17 7029258 4
18 7053562 2
19 7074684 1
-- 7075580 1
20 7074683 1
-- 7075581 1
21 7036456 2
22 7091822 2
23 7091331 2
24 7091619 2
25 7074789 1
26 7074790 1
Footnotes:

Description

WELDMENT, 48” Deck

SCREW, 3/8-16 x 2” Hex Head Cap, GR5
WELDMENT Pivot Pin

SCREW, 3/8-16 x 1” Hex Head Cap, GR5

NUT, 3/8-16 Hex Nyloc

ROLLER Low Density Polyethylene

WASHER, 5/8” Flat SAE

GAUGE WHEEL, Polyethylene

BOLT, 3/8-16 x 1” Square Neck Carriage GR 5
NUT, 1/2-13 Hex, GR B

SCREW, 1/2-13 x 2” Hex Head Cap, GR5
BOLT, 1/2-13 x 3-3/4” Hex Head Cap, GR5
NUT, 1/2-13 Hex Light Nyloc

ASSEMBLY, Pusher Bar (Includes items 15-17)
WELDMENT, Pusher Bar

SLEEVE - Suspension

BUSHING - Suspension

ASSEMBLY, Chain & Eyebolt (see Front Frame Assy page)

BRACKET, Front Deck Lift, Right Hand (Series 0)
BRACKET, Front Deck Lift, Right Hand (Series 1)
BRACKET, Front Deck Lift, Left Hand (Series 0)
BRACKET, Front Deck Lift, Left Hand (Series 1)
SPACER, Gauge Wheel

BOLT, 1/2-13 x 5” Hex Head

WASHER, .406 x 1.50 x .120 Flat

NUT, 3/8-16 Hex Flange Lock

WHEEL BRACKET Front Right

WHEEL BRACKET Front Left

Note
Deck Group 58328

see Front Frame Assembly Pt. 2

page, item 63

(replaces 75008)
(replaces 75009)

MID MOUNT Z-RIDER
NZM SERIES 0 & 1

59

Manual No. 7006930
TP 400-5017-4-NZ-N



48" CUTTING DECK ASSEMBLY PT.2

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 60 NZM SERIES 0 & 1



48" CUTTING DECK ASSEMBLY PT.2

Item Part No Qty Description Note
4 7091304 3 SCREW, 3/8-16 x 1” Hex Head Cap, GR5
5 7091299 3 NUT, 3/8-16 Hex Nyloc
27 7075083 1 BELT, Primary (HB Section, 91.30” effective length) Deck Group 58328
28 - 1 ASSEMBLY, Idler (see breakdown on Idler Assy page)
29 - 1 ASSEMBLY, Center Spindle (see breakdown on Deck Spindle
Assy page)
30 - 2 ASSEMBLY, Spindle (see breakdown on Deck Spindle Assy
page)
31 7027950 1 SPRING, Chute
32 7029277 1 PIN, Chute Hinge
33 7058873 1 WELDMENT, Chute Deflector
34 7091313 1 PIN, 3/32 x 1” Cotter
35 7029278 1 SPRING, Idler (1.17” O.D. x 7.5” long)
36 7072915 1 SPRING, Idler Primary (1.25” O.D. x 10” long)
37 7029261 1 V-BELT, Secondary- 48” (HB Section, 109.75” effective length)
38 7090361 4 SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
39 7074571 1 BELT COVER, Left Hand
40 7074552 1 BELT COVER, Right Hand
Footnotes:
MID MOUNT Z-RIDER Manual No. 7006930

NZM SERIES 0 & 1 61 TP 400-5017-4-NZ-N



52" CUTTING DECK ASSEMBLY PT.1

ASSEMBLY

*NOTE: These fasteners are
located inside the deck.

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 62 NZM SERIES 0 & 1



52" CUTTING DECK ASSEMBLY PT.1

Item Part No Qty Description Note

1 7059374 1 WELDMENT, 52” Deck Deck Group 58327

2 7091305 2 SCREW, 3/8-16 x 2” Hex Head Cap, GR5

3 7027327 1 WELDMENT Pivot Pin

4 7091304 2 SCREW, 3/8-16 x 1” Hex Head Cap, GR5

5 7091299 12 NUT, 3/8-16 Hex Nyloc

6 7073142 6 ROLLER Low Density Polyethylene

7 7027344 4 WASHER, 5/8” Flat SAE

8 7029264 4 GAUGE WHEEL, Polyethylene

9 7091640 12 BOLT, 3/8-16 x 1” Square Neck Carriage GR 5

10 7091316 8 NUT, 1/2-13 Hex, GR B

11 7090543 2 SCREW, 1/2-13 x 2” Hex Head Cap, GR5

12 7029355 2 BOLT, 1/2-13 x 3-3/4” Hex Head Cap, GR5

13 7091922 2 NUT, 1/2-13 Hex Light Nyloc

14 - 2 ASSEMBLY, Pusher Bar (Includes items 15-17)

15 7059108 1 WELDMENT, Pusher Bar

16 7029263 2 SLEEVE - Suspension

17 7029258 4 BUSHING - Suspension

18 7053562 2 ASSEMBLY, Chain & Eyebolt (see Front Frame Assy page, item

63)

19 7074569 2 BRACKET, Front Deck Lift used on Series 0
19A 7075582 1 BRACKET, Front Deck Hanger R. H. used on Series 1
19B 7075583 1 BRACKET, Front Deck Hanger L. H. used on Series 1

20 7036456 4 SPACER, Gauge Wheel

21 7091822 4 BOLT, 1/2-13 x 5” Hex Head

22 7091922 4 NUT, 1/2-13 Hex Light Nyloc

23 7091331 2 WASHER, .406 x 1.50 x .120 Flat

24 7091619 2 NUT, 3/8-16 Hex Flange Lock

25 7074789 1 WHEEL BRACKET Front Right

26 7074790 1 WHEEL BRACKET Front Left

Footnotes:
MID MOUNT Z-RIDER Manual No. 7006930

NZM SERIES 0 & 1 63 TP 400-5017-4-NZ-N



52" CUTTING DECK ASSEMBLY PT.2

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 64 NZM SERIES 0 & 1



52" CUTTING DECK ASSEMBLY PT.2

Item Part No Qty Description Note
4 7091304 3 SCREW, 3/8-16 x 1” Hex Head Cap, GR5
5 7091299 3 NUT, 3/8-16 Hex Nyloc
27 - 1 ASSEMBLY, Idler (see breakdown on Idler Assy page) Deck Group 58327
28 - 1 ASSEMBLY, Center Spindle (see breakdown on Deck Spindle
Assy page)
29 - 2 ASSEMBLY, Spindle (see breakdown on Deck Spindle Assy
page)
30 7075083 1 BELT, Primary (HB Section, 91.30” effective length)
31 7027950 1 SPRING, Chute
32 7029277 1 PIN, Chute Hinge
33 7044806 1 WELDMENT, Chute Deflector (52 Euro)
34 7091313 1 PIN, 3/32 x 1” Cotter
35 7072915 1 SPRING, Idler Primary (1.25” O.D. x 10” long)
36 7029278 1 SPRING, Idler (1.17” O.D. x 7.5” long)
37 7029266 1 V-BELT, Secondary- 52” (HB Section, 116.30” effective length)
38 7090361 4 SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
39 7074571 1 BELT COVER, Left Hand
40 7074552 1 BELT COVER, Right Hand
Footnotes:
MID MOUNT Z-RIDER Manual No. 7006930

NZM SERIES 0 & 1 65 TP 400-5017-4-NZ-N



61" CUTTING DECK ASSEMBLY PT.1

/ @ / 12
15 © yd *NOTE: These fasteners are

'®) \ located inside the deck.

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 66 NZM SERIES 0 & 1



61" CUTTING DECK ASSEMBLY PT.1

Item Part No Qty

Description Note

ROLLER Low Density Polyethylene Was 79226

1 7044815 1 WELDMENT, 61” Deck

2 7091305 2 SCREW, 3/8-16 x 2” Hex Head Cap, GR5
3 7027327 2 WELDMENT Pivot Pin

4 7091304 2 SCREW, 3/8-16 x 1” Hex Head Cap, GR5
5 7091299 32 NUT, 3/8-16 Hex Nyloc

6 7073142 6

7 7027344 4 WASHER, 5/8” Flat SAE

8 7029264 2 GAUGE WHEEL, Polyethylene

9 7091640 8 BOLT, 3/8-16 x 1” Square Neck Carriage GR 5
10 7091922 6 NUT, 1/2-13 Hex Light Nyloc

11 7090543 4 SCREW, 1/2-13 x 2” Hex Head Cap, GR5
12 7029355 2 BOLT, 1/2-13 x 3-3/4” Hex Head Cap, GR5
13 - 2 ASSEMBLY, Pusher Bar (Includes items 14-16)
14 7044823 1 WELDMENT, Pusher Bar

15 7029263 2 SLEEVE - Suspension

16 7029258 4 BUSHING - Suspension

17 7075382 1 BRACKET, Deck Lift, Right Hand

18 7075381 1 BRACKET, Deck Lift, Left Hand

19 7091822 2 BOLT, 1/2-13 x 5” Hex Head
20 7091331 2 WASHER, .406 x 1.50 x .120 Flat
21 7091619 4 NUT, 3/8-16 Hex Flange Lock
22 7074789 1 WHEEL BRACKET Front Right
23 7074790 1 WHEEL BRACKET Front Left
24 7036456 2 SPACER, Gauge Wheel

Footnotes:

MID MOUNT Z-RIDER
NZM SERIES 0 & 1

67

Manual No. 7006930
TP 400-5017-4-NZ-N



61" CUTTING DECK ASSEMBLY PT.2

MID MOUNT Z-RIDER

7006930

Manual No.

68 NZM SERIES 0 & 1

TP 400-5017-4-NZ-N



61" CUTTING DECK ASSEMBLY PT.2

Item Part No Qty Description Note
4 7091304 3 SCREW, 3/8-16 x 1” Hex Head Cap, GR5
5 7091299 3 NUT, 3/8-16 Hex Nyloc
27 - 1 ASSEMBLY, Idler (see breakdown on Idler Assy page)
28 - 1 ASSEMBLY, Center Spindle (see breakdown on Deck Spindle
Assy page)
29 - 2 ASSEMBLY, Spindle (see breakdown on Deck Spindle Assy
page)
30 7071766 1 BELT, Primary (HB Section, 94.20” effective length) Replaces 75623
31 7027950 1 SPRING, Chute
32 7029277 1 PIN, Chute Hinge
33 7058291 1 WELDMENT, Chute Deflector (61” Euro)
34 7091313 1 PIN, 3/32 x 1” Cotter
35 7072915 1 SPRING, Idler Primary (1.25” O.D. x 10” long)
36 7029278 1 SPRING, Idler (1.17” O.D. x 7.5” long)
37 7029268 1 V-BELT, Secondary- 61” (HB Section, 127.0” effective length)
38 7090361 4 SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
39 7075384 2 BELT COVER
Footnotes:
MID MOUNT Z-RIDER Manual No. 7006930

NZM SERIES 0 & 1 69 TP 400-5017-4-NZ-N



IDLER ASSEMBLIES (58885)

ASSEMBLY (Components

Shown above)
ASSEMBLY (Components
Shown above)

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 70 NZM SERIES 0 & 1



IDLER ASSEMBLIES (58885)

Iltem Part No

1 7058147
2 -

3 --

4 7023747
5 7012709
6 7074720
7 7014669
8 7090517
9 7091585
10 7027220
11 7058877
12 7035657
13 7035656
14 7034422
15 7091553
16 7058329
17 7029273
Footnotes:

Qty

1
1

e e e e T T R S A& R S\ T S G I\ )

Description

WELDMENT, Idler Plate
ASSEMBLY, Primary Idler

ASSEMBLY, Secondary Idler

BUSHING, 1” Machine
RING, 1”7 External Retaining
BUSHING, Idler PM

LUBE FITTING, 3/16”
WASHER, 3/8” Flat

NUT, 3/8-16 Hex Center Lock, GR5 or B
SCREW, 3/8-16 x 3-1/4” Hex Head Cap, GR5

WELDMENT, Primary Idler Arm
BUSHING - Idler

RETAINER, Idler Belt

PULLEY, Flat Idler

SCREW, 3/8-16 x 1-3/4” Hex Head Cap, GR5

WELDMENT, Secondary Idler Arm

PULLEY, Idler

Note

Includes items 6 (2), 7, 8 (3), 9,
10, 11, 12, 13 & 14

Includes items 6 (2), 7, 8, 9, 15,
16& 17

MID MOUNT Z-RIDER

NZM SERIES 0 & 1

71

Manual No. 7006930
TP 400-5017-4-NZ-N



DECK SPINDLE ASSEMBLIES

RIGHT AND LEFT CENTER
SPINDLE SPINDLE
ASSEMBLIES 4 ASSEMBLY

Manual No. 7006930 MID MOUNT Z-RIDER

TP 400-5017-4-NZ-N 72 NZM SERIES 0 & 1



DECK SPINDLE ASSEMBLIES

Item Part No Qty Description Note

1 7054011 1 SUB-ASSEMBLY, Spindle (Includes indented items below)

2 7029254 1 SPACER, Bearing

3 7029274 1 RING, Spindle Retaining

4 7029384 1 VENT, Spindle (Alemite # 321839)

5 7029422 2 BALL BEARING (2 per item 1, sub-assembly)

6 7058237 1 HOUSING, Spindle

7 7029302 6 BOLT, Ribbed (3/8-16 x 1-1/4” Thread) (6 per item 1, sub-

assembly)

8 7076998 1 FITTING, Lube (1/4-28 Thread; Alemite # 3038-B)

9 7059311 1 SHAFT, Spindle

10 7029271 4 SPACER, Blade

11 7029245 1 PULLEY, 5.75” Diameter

12 7091299 6 NUT, 3/8-16 Hex Nyloc (6 per spindle assembly)

13 7016440 1 WASHER, Beveled

14 7075075 1 PULLEY, Driven (48” Deck only)

-- 7075076 1 PULLEY, Driven (52" Deck only)

- 7029250 1 PULLEY, Driven (61” Deck only)

15 7075771 3 BLADE, 16-1/2” (48” Deck only) Was 29247

-- 7075751 3  BLADE, 18" (52" Deck only) Was 29246

-- 7075770 3 BLADE, 18” (61” Deck only) Was 17081

16 7063234 1 BOLT, 5/8-11 x 7-1/2” Hex, Grade 5

17 7063237 1 NUT, 5/8-11 Hex Flange Lock, GR5

18 7029270 1 WASHER, Spindle

19 7063238 1 SEAL, Nylos For Brg., Pre-Seal Kit (63240)
installation, discard 3 & replace
with 19 & 20.

20 7013370 1 WASHER For Brg., Pre-Seal Kit (63240)
installation, discard 3 & replace
with 19 & 20.

Footnotes:

MID MOUNT Z-RIDER Manual No. 7006930

NZM SERIES 0 & 1 73 TP 400-5017-4-NZ-N



DECALS

MOTION CONTROL LEVERS

FORWARD E
Ve3
) )

oy @
aeavuoS! 20 Q)

~
O

—c

OLd

T

IGNITION O

REVERSE

"1

PTO

PUSH FORWARD
TO RELEASE

PULL UP
TO ENGAGE

KEEP HANDS AND FEET AWAY.
DO NOT OPERATE MOWER
UNLESS GUARDS OR THE

ENTIRE GRASS CATCHER IS
IN ITS PROPER PLACE.

s 4
Wl
==
LU
= |
14
=
Qo
X

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 74 NZM SERIES 0 & 1



DECALS

Item Part No Qty

1 7075039
2 7035846
3 7044792
- 7075565
4 7044793
- 7075566
- 7075567
5 7013010
6 7075756
7 7075040
8 7073647
Footnotes:

N = — 4 a4 4 a4 A oA

Description

DECAL,Motion Control Lever
DECAL, Fuse
DECAL, 48” Deck (Series 0)
DECAL, 48” Deck (Series 1)
DECAL, 52" Deck (Series 0)
DECAL, 52” Deck (silver) (Series 1)
DECAL, 61” Deck (silver)

DECAL, Warning (CPSC Cut-Finger)
DECAL, Control Pane

DECAL, Park Brake

DECAL, Danger, Guard/Catcher

Note

not shown

replaces 75041

MID MOUNT Z-RIDER
NZM SERIES 0 & 1

75

Manual No. 7006930
TP 400-5017-4-NZ-N



DECALS (continued)

A\ CAUTION A\

sPRG Loaoo mecansa. SPRING TENSION MUST
BE RELEVED BEFORE WORKING ON DECK LINKAGE
OR REMOVING DECX FROM MACHINE. :oosen wur

\mmv.mmmrmmmumcm )

HiGH SPEED ROTATING PARTS!

KEEP AWAY FROM MOVING PARTS
WHILE ENGINE 1S RUNNING.

FAILURE TO FOLLOW THIS WARNING
COULD RESULT IN SERIOUS INJURY.

13586

MAINTAIN OIL
LEVEL AT 1.5
FROM THE TOP
OF THE TANK
FILLER NECK.

DO NOT OVERFILL OIL
RESERVOIRS!

Manual No. 7006930
TP 400-5017-4-NZ-N

76

MID MOUNT Z-RIDER
NZM SERIES 0 & 1



DECALS (continued)

Iltem Part No

9 7075296
10 7073596
11 7027733
12 7045108
13 7071916
- 7075760
14 7029470
15 7075433
16 7075747
Footnotes:

Qty

e O e T N |G TR U Uit U

Description Note

DECAL, Caution (Spring Mechanism)

DECAL, Warning

DECAL, Ear Protection

DECAL, Tank Selector

DECAL, SNAPPER (14.56” long)

DECAL, SNAPPER (8.0” long)

DECAL, Patent Numbers not shown
DECAL, Oil Reservoir Overfill Warning

DECAL, Detent

MID MOUNT Z-RIDER

NZM SERIES 0 & 1

Manual No. 7006930

77

TP 400-5017-4-NZ-N



ELECTRICAL COMPONENTS (except wiring) PT.1

ORANGE (L)

FUSE BOX
{Part of Wiring
Harness)

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 78 NZM SERIES 0 & 1



ELECTRICAL COMPONENTS (except wiring) PT.1

Iltem Part No

1 7072684
2 7075622
3 7073406
5 7029211
-- 7023354
6 7091603
7 7090741
8 7075132
9 7074796
10 7035610
11 7090072
12 7091294
13 7090372
14 7074809
15 7091240
16 7090376
17 7012080
18 7015861
19 7035638
20 7091122
Footnotes:

Qty

e I S | I ¢ e A

DN = MNDMNDN =

T

Description

SWITCH, Ignition
SOLENOID, Super Trombetta

KEY SET (not shown)
SWITCH, Seat, NC
SWITCH, Seat, NC
NUT, 1/4-20 Hex Nyloc

SCREW, 1/4-20 x 5/8” Hex Head w/loose captured washer

SWITCH, PTO, Yellow
HOUR METER w/2 Flash Alerts

BATTERY, 12V. 11 Plate 375CCA

SCREW, 1/4-20 x 5/8” Hex Head Cap GR5
WASHER, 9/32 1.D. x 5/8” O.D. Flat

NUT, 1/4-20 Hex Center Lock GR5 or B
BRACKET, Battery Hold-Down

SCREW, #10-32 x 5/8” Hex Washer Self-Tap
NUT, #10-32 Hex Nyloc

CABLE TIE, 7” long

CLIP, Harness

CLIP, Open J 3/8” Cushioned

SCREW, 1/4-20 x 1/2” Hex Washer Self-Tap

Note

vendor p/n 762-1221-210;
replaces p/n 18604

qty. 2 keys per set
used on series 0
used on series 1

Sendec Corp. Model No. 804-
204

shown on Rear Frame & Tank
Bracket page & Seat Assembly

pages

MID MOUNT Z-RIDER

NZM SERIES 0 & 1

79

Manual No. 7006930
TP 400-5017-4-NZ-N



ELECTRICAL COMPONENTS (except wiring) PT.2

LEFT DRIVE
HANDLE BLUE/WHITE
SWITCH
RIGHT DRIVE
PARK
SWITCH HANDLE SWITCH

YELLOW™ YELLOW**

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 30 NZM SERIES 0 & 1



ELECTRICAL COMPONENTS (except wiring) PT.2

Item Part No Qty Description Note
4 7022886 3 SWITCH, DP NO/NC Snap-In *=Normally Open **=Normally
Closed
Footnotes:
MID MOUNT Z-RIDER Manual No. 7006930

NZM SERIES 0 & 1 81 TP 400-5017-4-NZ-N



WIRING HARNESS (Kawasaki engines)

ORANGE —~—__
GREEN — * ﬂ

PURPLE {Magneta)

TO ENGINE nﬁ-
/‘ ORANGE

ARter-Fire
RED gotenoid}
{Charging)

© o
TO EEN
BATTERY
RED

®

WHITE

| s ee===""0 | SOLENOID

TO STARTER

ORANGE
TO SEAT YELLOW
SWITCH 1 GREEN
PURPLE RED
*
BLUE
IGNITION
SWITCH PURPLE
ORANGE
TO PTO TOR.H. |
swiey | === NEUTRAL ——d *
SWITCH BLUE
YELLOW BLUEWHITE
BLUE/WHITE P GREEN
TOLH.
NEUTRAL
GREEN =M SWITCH
YELLOW
PURPLE PURPLE
YELLOW
*
TO PARK YELLOW *WIRE LOAD
YELLOW * BRAKE
SWITCH DETAILS
GREEN SHOWN FROM
WIRE END
GREEN YELLOW
Manual No. 7006930 MID MOUNT Z-RIDER

TP 400-5017-4-NZ-N

82

NZM SERIES 0 & 1



WIRING HARNESS (Kawasaki engines)

Item Part No Qty

7074795
7075038
7035609
7075602
7075091

a b~ ON =

Footnotes:

[ QT G G I G Y

Description

HARNESS, Wiring

CABLE, Battery- Positive (6 Gage, 34” long)

CABLE, Battery- Ground (6 Gage/14 Gage, 23” long)
CABLE, Solenoid to Starter (6 Gage, 10” long)
WIRE, Solenoid- Ground (10 Gage, 6-1/2” long)

Note

not shown
not shown
not shown
not shown

MID MOUNT Z-RIDER
NZM SERIES 0 & 1

83

Manual No. 7006930

TP 400-5017-4-NZ-N



WIRING HARNESS (Kohler Engines)

R.H. HANDLE

OPC
IGNITION| ()
SWITCH

N —
SWITCH

ORan,
TO S
HOUR
METER
oreE™
LH. HANDLE | [T SEAT
OPC B I:D SWITCH
PARK
Brake | [CH b
SWITCH

NOTE: BUTTON DEPRESSED

WHEN PARK IS SET. €D BATTERY
® POSITIVE
G
REEN BATTERY
NEGATIVE
ORANGE
WHITE -W
RED
PURPLE PURPLE
{center)
WHITE
* %*
WIRE LOAD Q

DETAILS BLUE
SHOWN FROM KOHLER RED
WIRE END ELECTRIC ENGINE
CLUTCH WIRES GREEN

Manual No. 7006930 MID MOUNT Z-RIDER
TP 400-5017-4-NZ-N 84 NZM SERIES 0 & 1



WIRING HARNESS (Kohler Engines)

Item Part No Qty

1 7029337 1

2 7075038 1

3 7035609 1
Footnotes:

Description

HARNESS, Wiring, Kohler/Twin
CABLE, Battery- Positive (6 Gage, 34” long)
CABLE, Battery- Ground (6 Gage/14 Gage, 23” long)

Note

not shown
not shown

MID MOUNT Z-RIDER
NZM SERIES 0 & 1

85

Manual No. 7006930
TP 400-5017-4-NZ-N



WIRING SCHEMATIC (Kawasaki engines)

S6.7L "N'd SSINUVYH DONINIM - DILYWIHOS

T=ET) N NS W
o o 0 o
AM3LIVE = 2 N K
NI Oy 0LSSE @ S
P~ ) HONYHD sbumg [ 1 I sbuw)
fr44:0 ) \ ETITT - 8599¢
> GED] r295. 1 BT g i u\
o)
% GIONIIOS N prrvery
e o Lt | T} snuwenrg
HOLON DFNGOR  SMHOOY IO ) UM
HALS A REY] GN YON ON \ON ON\ON m.ﬁ__z;aa NMOHS)
HILIME OLd
N [re——— b -
m IONYHO JONVHO
@ — HOLIMS 3T1ONVH
sasad ILHMEME ANQ 1431
dioNa108 -
ANLRDVALNY IORVEO vie FONVHO 2 -
1Ndino oyl | ] mm
INONZ D3u/oT =D wit 3 - %
dHLZEL  § Ao o B =  /
Y ROLLINDE
Gadohl Aing Q.wwu J HOLIMS S1ONVH
< < £ £ AN LIHOM
00rZL vii ama
D(JW.—QE 1i26-2 s A
1LMS Maivd
300k s HOLIMS JVIS
TEETTD] m._._W *A.._ SONVHO Y et o
9882 -
B |
MOTI3A
o o
¢ HOLIMS LYHS yal
add h h
T+h+8 ] IHVIS € + | HAOH |
1+ 8 NO 2
pobbnjdun y Ainuuod T %t /Vr
sayew Bnjd YoM 1898 ‘10N T35 | wouros
LNYVOVA JERS HO1IME NOLUNDA
uonisod 440 Ut Old
Adind
J3IDVONISIQ saipueH aAuQ Fidund
Malvd ui 10A97 Nied *{yded yBnoawy aaup Jues nok) alp M auibua ayl axe.g yied Bupasun a1ojaq saup oul Ind 51 s|pueH SALG J2UNO }

‘UM UMOYS SBYIUMS :F1ON

Hejs 0} Jn0 aq SN SIIPURH DAL HOoF

*440 YOUMS DLd PUP 195 3¢ J5NW Yiee 7eas Ul Jou
uopisod fuLje)s ajes & Ul SAUDIIMS {8 YJiM UMoUS
'SIION

MID MOUNT Z-RIDER

7006930

TP 400-5017-4-NZ-N

Manual No.

NZM SERIES 0 & 1

86



WIRING SCHEMATIC (Kawasaki engines)

Item Part No Qty Description Note
1 7074795 1 HARNESS, Wiring
Footnotes:
MID MOUNT Z-RIDER Manual No. 7006930

NZM SERIES 0 & 1 87 TP 400-5017-4-NZ-N



ines)

WIRING SCHEMATIC (Kohler Eng

LEEGZ "N'd SSANIVH ONRIIM - DLLVINIHOS

MID MOUNT Z-RIDER
NZM SERIES 0 & 1

88

NZFHO NHHYS "
Qo 0 D
\/.fmmh.-.cqm N
€ AONVHO T sbueig | | | L)
ALIHM 1 A1IHM us3Ig H_\_
MojlRA
I | I
o\w# I o | M =numvenia
oN
[-40/NMOQ NMOHS}
HILMS OlLd
=
[ SNV b d L 4 . 2 4
& QoNE 108 ams o FONVED
@ HOLIMS 3TaNVH
53sn4 NG 1331
29y T
qioNanes r. .
THANOvaENe | azu v M-U“. X FONVHO m lu..ullllf — =
Andino ASHVHY W < i £
oFwo Ta1dand I@nl | w Az =
INIOND AUVAIEd Ol ] wEe [ 20 * o
- oy
dHzz- 43 HON | L e - » 34H . &7 e \J/
sls ) )} D] | HoLIMS 31aNvH
ATy e oz 3ANA LHOI
avol o= \
HOLNT3 Gld 30010 Aw HOLIMS HOLIMS M Vd HOLIMS LvaS
L. 11 p. NOLLINDI WG m
N3FEE \_J N 3anvao CT o
a3
MOTIIA @l
orld o
a3y 4 o) HOLIMS 1vaS PETED|
3+5+0] lavis © + ] dnoH
J+8 NG T
palibnidun j Apunuijuos e s \ V,
soxew Bnid Ys3ms 1298 310N ETE) T vourod
LNVOVA jeeg HILIMS NOLLINDI
uonisod 450 W D1 d
d3OVYONISIQ sajpueH aALIQ] Adund Adund
Muvd 4l IoAa] Yied

"M UMOYS SIYOUMS ‘SLON

7006930

TP 400-5017-4-NZ-N

Manual No.



WIRING SCHEMATIC (Kohler Engines)

Item Part No Qty Description Note
1 7029337 1 HARNESS, Wiring, Kohler/Twin
Footnotes:
MID MOUNT Z-RIDER Manual No. 7006930

NZM SERIES 0 & 1 89 TP 400-5017-4-NZ-N









Parts Manual for

SNAPPER

MID MOUNT Z-RIDER
ZERO TURNING HYDRO DRIVE
NZM SERIES 0 & 1

IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS
WHENEVER IT IS POSSIBLE AND PRACTICAL TO DO SO. WE
RESERVE THE RIGHT TO MAKE CHANGES OR ADD IMPROVEMENTS
AT ANY TIME WITHOUT INCURRING ANY OBLIGATION TO MAKE
SUCH CHANGES ON PRODUCTS MANUFACTURED PREVIOUSLY.

smpEn McDonough, GA, 30253 U.S.A.

COPYRIGHT © 2006 Manual No. 7006930
SNAPPER PRODUCTS, INC.

ALL RIGHTS RESERVED. Revision 4, 1/18/2006 TP 400-5017-4-NZ-N



